



June 2024

THE MCRE-MINDER

VOL. 1, ISSUE 4

2024 Coding Changes



AJCC Staging Online

For updates on the launch visit: [AJCC Staging Online | ACS \(facs.org\)](#)

2024 Version Updates:

NET Chapters: Appendix, Colorectal, Duodenum & Ampulla of Vater, Jejunum & Ileum, Pancreas, Stomach, Vulva.



CoC, STORE Manual

Surgical Codes, Appendix A: The following sites begin with the letter B.

Colon (C18.0-C18.9), Pancreas (C25.0-C25.9), Lung (C34.0-C34.9), Thyroid (C73.9), Breast (C50.0-C50.9)



Pediatric Data Collection System & Staging Manual

Pediatric Data Collection System and Staging Manual (cancer.gov)

- Beginning with cancer cases diagnosed January 1, 2024 and forward, data items for Pediatric and Adolescent/Young Adult (AYA) populations are now available for use in hospital or central registries on a volunteer basis. The Pediatric Staging Manual will be expanded over the course of several years and will be a comprehensive guide for coding all pediatric cancers.

Solid Tumor Rules

For all changes, visit:

[2024 Revision History for the Solid Tumor Rules \(cancer.gov\)](#)

- Important change to Rule M10 in the breast chapter.
- Note:** Rule M10 does not apply to all occurrences of “carcinoma NST/duct and lobular carcinoma” in the same breast. Read the rules in order. Stop at the first rule that applies.

EOD & Summary Stage

For all changes, visit:

[Version 3.1 changes for EOD and summary stage \(cancer.gov\)](#)

SEER Coding Manual

- Beginning with 2024 diagnoses, Tumor Size Summary is required for both SEER and CoC . Continue to code Tumor Size--Clinical & Pathologic for cases diagnosed 2018-2023.
- Appendix C Coding Guidelines: Anus and Anal Canal Brain/CNS, Benign and Borderline Brain/CNS, Malignant; Breast; Pancreas Surgical Codes, Appendix C: The following sites begin with the letter B (except as noted).

The following diagnoses are reportable. Refer to the SEER Coding Manual, including Appendix E for a complete list. Please evaluate casefinding processes to capture all reportable diagnoses.

Lobular carcinoma in situ (LCIS)	Intraepithelial neoplasia, grade III
Intraepithelial neoplasia, high grade, grade I, grade II	Laryngeal intraepithelial neoplasia II & III (LIN of Larynx)
Anal intraepithelial neoplasia II & III (AIN)	Lobular neoplasia/intraepithelial neoplasia, grade II & III (LIN of breast)
Biliary intraepithelial neoplasia, high grade	Pancreatic intraepithelial neoplasia, II & III (PanIN)
Differentiated vulvar intraepithelial neoplasia (VIN)	Penile intraepithelial neoplasia, grade II & III (PeIN)
Endometrioid intraepithelial neoplasia	Squamous intraepithelial neoplasia, grade II & III (SIN), Excluding cervix & Skin sites coded to C44.
Esophageal intraepithelial neoplasia (dysplasia), high grade	Vaginal intraepithelial neoplasia II & III (VAIN)
Glandular intraepithelial neoplasia, high grade	Vulvar intraepithelial neoplasia II & III (VIN)
Intraductal papillary neoplasm with high grade intraepithelial neoplasia	

Grade & SSDI

For all changes, visit:

[Version 3.1 changes for ssdi and grade manual \(naaccr.org\)](#)

